

2016 EDITION OF THE CPMA ELIMINATION GUIDELINES - SUMMARY OF CHANGES

These changes will be in effect March 1, 2016.

Drug	Dose & route	Elimination guideline (EG)
Acetaminophen	Changed from 20mg/kg PO to 8g PO (single administration)	No change
Azaperone	40mg IM single administration	Removed
Beclomethasone (NEW)	4mg AER single administration	48 hours
Betamethasone	18 mg IA single administration (NEW)	6 days
	35mg IM single administration	Removed
Boldenone	500mg IM single administration)	Removed
	300 mg IM administration	Removed
Butorphanol	50mg IV single administration	Removed
Clenbuterol New elimination guidelines came into effect on September 1, 2015. De nouvelles lignes directrices d'élimination sont entrées en vigueur le 1 Septembre, ici à 2015	0.32 mg oral single	Removed
	0.30 mg IV single	Removed
	0.40 mg PO dose given twice daily for 5 days	7 days
Cromoglycate	80mg IT single administration	Removed
	80mg IT (1 dose, 3 days)	Removed
Detomidine	22.8mg SL single administration (NEW)	72 hours
Dexamethasone	25 mg IV single administration Product changed	48 hours
	10 mg PO regimen dose once daily for 5 days Product changed	48 hours
	220 mg NEB single administration	Removed
	160 mg NEB single administration	Removed
	80 mg NEB single administration	Removed
	40 mg ISY single administration	Removed
	20 mg IM single administration	Removed
20 mg IV single administration	Removed	
Firocoxib (NEW)	57mg PO regimen, once daily for 5 days	14 days
Flumethasone	5mg IM single administration	Removed
	5mg IV single administration	Removed
Furosemide	2g PO administration Product changed	No change
Isoflupredone	15 mg IM single administration	Removed
Isoxsuprine	300mg PO regimen, twice daily for 4 days	Removed
Methylprednisolone	100 mg IA single administration	6 days

Drug	Dose & route	Elimination guideline (EG)
	200 mg IA single administration	14 days
	200 mg IM single administration	Removed
	200 mg ISY single administration	Removed
	640 mg ISY single administration	Removed
Nandrolone	500mg IM single administration	Removed
	300mg IM (3 doses, 7 days)	Removed
Oxyphenbutazone	4g PO single (une seule administration)	Removed
Pentazocine	Changed from 0.68mg/kg IM to 300mg IM (single administration)	No change
Prednisolone	400 mg PO given twice daily for 5 days	48 hours
	500mg IV single administration	48 hours
	100mg IV single administration	48 hours
	75 mg IV single administration	Removed
	150 mg IV single administration	Removed
Prednisone	1 g PO single administration	48 hours
	0.5g PO single administration	Removed
Promazine	250mg IM single administration	Removed
	450 mg IM single administration	Removed
Stanozolol	250mg IM single administration	Removed
	250mg IM (3 doses, 7 days)	Removed
Testosterone	500 mg IM single administration	Removed
	500 mg IM (3 doses, 7 days)	Removed
	200 mg IM single administration (une seule administration)	Removed
	200 mg IM (3 doses, 7 days)	Removed
Thiosalicylic Acid	1g IV single administration	Removed
	1g IM single administration	Removed
Triamcinolone acetoneide	20 mg IA single administration	6 days
	24 mg IM single administration	Removed
	30 mg IA single administration	Removed
Xylazine	1g IM single administration	Removed
	500mg IV single administration (NEW)	24 hours